Carriage Frame

#10-32 X 1/2 SOCKET HEAD BOLT

Part #10-32 X 1/2 SOCKET HEAD BOLT

Part Number 950-70-175

Quantity

Price Login to view prices

5/8 X 3/4 OILITE FLANGE BEARING

Part 5/8 X 3/4 OILITE FLANGE BEARING

Part Number 950-30-1073

Quantity

Price Login to view prices

5/8 X 1 1/2 OILITE THRUST WASHER

Part 5/8 X 1 1/2 OILITE THRUST WASHER

Part Number 950-30-1072

Quantity

Price Login to view prices

NAIL LENGTH SLIDE PLATE (BAFFLE PLATE)

Part NAIL LENGTH SLIDE PLATE (BAFFLE PLATE)

Part Number 3000-10-719

Quantity

Price Login to view prices

BOTTOM PLASTIC SLIDE PLATE (SHORT)

Part BOTTOM PLASTIC SLIDE PLATE (SHORT)

Part Number 305882

Quantity

Price Login to view prices

TOP PLASTIC SLIDE PLATE (LONG)

Part TOP PLASTIC SLIDE PLATE (LONG)

Part Number 305883

Quantity

Price Login to view prices

5/8 X 1 SHOULDER BOLT

Part 5/8 X 1 SHOULDER BOLT

Part Number 950-70-665

Quantity

Price Login to view prices

#10 FLAT WASHER

Part #10 FLAT WASHER

Part Number 950-70-845

Quantity

Price Login to view prices

3/8 INCH WASHER

Part 3/8 INCH WASHER

Part Number 950-70-834

Quantity

Price Login to view prices

3/4 X 1 1/2 SPRING

Part 3/4 X 1 1/2 SPRING

Part Number 950-30-565

Quantity

Price Login to view prices

1 X 25 3/4 INCH LOCK NUT

Part 1 X 25 3/4 INCH LOCK NUT

Part Number 950-70-789

Quantity

Price Login to view prices

#10 LOCK WASHER

Part #10 LOCK WASHER

Part Number 950-70-870

Quantity

Price Login to view prices

Sort Descending

1-12 of 13

Page:
  1. 1
  2. 2
Testimonials